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Approved by Date Jun. 21, 2018 

Shichuyang 

Approved Signatory 

No.R8EE4BFA9E 

Centre Testing International Corporation 

(Hangzhou) Co.,Ltd  

Room 105,Building 1,No.600,N0.21 Street, Baiyang Road, Hangzhou 

Economic & Technological Development Zone Hangzhou, China; 

Test Report 

Applicant PT BERKAT UNGGUL PRATAMA 

Address 
KOMPLEKCITTAGRAHA, JL. PANJANG NO. 26 BLOK 2L, JAKARTA 

INDONESIA 11520 

The following sample(s) and sample information was/were submitted and identified by/on 

the behalf of the client 

Sample Name 

Sample Receiving State 

Sample Received Date 

Testing Period 

CSL Leather

Normal 

Jun. 13, 2018 

Jun. 13, 2018-Jun. 21, 2018 

Test Requested 

No. Test Item 

1 Cigarette smoldering 

Test Result(s):Please see the following pages. 
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Tested Sample(s) 

Sample No. Sample Name 

A2180093619101005 napoly 

Sample Photo(s) 

A2180093619101005 A2180093619101005 
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Test Item: Cigarette smoldering 

1. Test Equipment

Equipment Name Model 

Stopwatch PC894 

Straight steel ruler 0~300mm 

2. Environmental Conditions

Temperature: 21.5℃ ; Humidity:54 %RH

3. Test Standard: TECHNICAL BULLETIN 117-2013

4. Test Result(s)

Sample sizes 8in×8in (203mm×203mm ) and 8in×15in (203mm×381mm ) 

Condition 

Test specimens and cigarettes were conditioned for at least 24 h at (21±3)℃ and less than 55%RH 

immediately prior to use. 

Results 

SECTION 1: COVER FABRIC TEST 

Criteria 1st 2nd 3rd 

The mock-up test specimen continues to 

smolder after the 45 minute test duration. 
NO NO NO 

A vertical char length of more than 1.8 inches 

(45mm) develops on the cover fabric. 
NO NO NO 

The mock-up test specimen transitions to open 

flaming. 
NO NO NO 

Evaluation Pass 

Statement: The following test results relate only to the ignitability of the combination of 

upholstery composites under the particular conditions of test; they are not intended as a means of 

assessing the fully potential fire hazard of the materials in use. 
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Sample Photo(s) after the test 

*** End of Report *** 

Statement: 

1.This report is considered invalidated without approval signature, special seal and the seal on the

perforation;

2.The sample(s) and sample information was/were provided by the client who should be

responsible for the authenticity which CTI hasn't verified;

3.The result(s) shown in this report refer(s) only to the sample(s) tested;

4.Without written approval of CTI, this report can't be reproduced except in full;

5.In case of any discrepancy between the English version and Chinese version of the testing

reports(if generated), the Chinese version shall prevail.



TEST REPORT No: IDHG2210003012R1 Date: March 10, 2022 

PT. BERKAT UNGGUL PRATAMA 
KOMPLEK CITTA GRAHA, 
JL. PANJANG NO. 26 BLOK 2L, KEBON JERUK, JAKARTA BARAT 

The following sample(s) was /were submitted and identified by the client as: 

Sample Description 

Client's reference No. 

Batch / Lot. No. 

Manufacturer/Vendor 

Buyer's Name 

Country of Origin 

Country of Destination 

Sample Receiving Date 

Test Performing Period 

Test Requested 

Test Method(s) and Test Result(s) 

Toto Waluyadi 
Hardgood Lab Manager 

CSL Leather 

2210003012 

PT. BERKAT UNGGUL PRATAMA 

TAIWAN 

February 23, 2022 

February 23, 2022 to March 09, 2022 

Selected test (s) as requested by client. 

Please refer to the next page(s). 
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This document is Issued by the Company subject to Its General Conditions of Service printed overleaf, or available on request or accessible at 
www.sgs.com/termsandconditions.htm and for electronic format documents, subject to Terms and CondlUons for Electronic Documents at www.sgs.co11Vterms e-document.htm. 
Attention Is drawn to the limitation of liability, Indemnification and Jurisdiction Issues defined therein. Any holder of this document Is advised that information contained hereon 
reflects the Company's findings at the time of its Intervention only and within the limits of Client's Instructions, II any. The Company's sole responsibility Is to Its Client and this 
document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except 
In lull, without prior written approval of the Company. Any unauthorized alteration, forgery or fals1flcatlon of the content or appearance of this document is unlawful and offenders 
may be prosecuted to the fullest extent of the law. 
Unless otherwise stated the results shown In this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only. 
WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and I or provided by the Client or by a third party acting at the Client's 
direction. 
The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin 
or source from which the sample(s) ls/are said to be extracted. 

... 
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PT. BERKAT UNGGUL PRATAMA

KOMPしEK CiTTA GRAHA,

JL・ PANJANG NO, 26 BしOK 2L, KEBON JERUK, JAKARTA BARAT

丁EST RESULT

Phthaiates

Test Method‥ ISO 14389: 2014. Ana看ysis was performed by GC-MS.

TestItem ���CASNo. �Results (mg/kg) 

1 
DibutyIph ��thaiate(DBP) �84-74-2 �n.d. 

Benzylbu ��tylphthaLate(BBP) �85-68-7 �n,d. 

B �S-(2-et �hylhexyl)phthaIate(DEHP) �117-81-7 �n.d. 

D �SObuty �Phthaiate(D旧P) �84-69-5 �n.d. 

Di ( �ーC6-8branchedalkylphthaiate ��71888-89-6 �n.d. 

HP) 

Bi �S(2-methoxyethyi)phthaIate ��117-82-8 �n,d. 

(DMEP) 
D �SOPent �yiphthaIate(DiPP) �605-50-5 �_　　n,d, 

D �ーn-Pent �ylphthalate(DnPP) �131-18-0 �n.d. 

D �n-Hex �yphthaiate(DnHP) �84-75-3 �n.d, 

Sumofa ��IphthaIates � �n,d. 

Conclus ��on ��PASS 

Note:　　n.d, = nOt detected

★ = eXCeed the limit

Repo巾ing Limit = 50 mgIkg (each)

Recommended Max○ ○imit: 1000 mg/kg (Each or Sum)

Remark: Recommended Max. Iimit specified by Entry 72 of Reguiation (EC〉 No 1513/2018

amending Amex XV= of REACH BeguIation (EC) No 1907/2006.

○○ナ
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PT. BERKA丁UNGGUしPRATAMA

KOMPLEK C看TTA GRAHA,

Jし, PANJANG NO, 26 BしOK 2L, KEBON JERUK, JAKARTA BARAT

。　　　　　　　　　タブ

SampIe Pic置ure

脚、子露

★★★★★★★★★End of Report’★★★★★:★★★★
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